
PACKAGE LEAFLET: INFORMATION FOR THE USER 
PRESCRIPTION ONLY MEDICINE 

ANGIOCARE® 5 mg, 20 mg TABLETS 
 
Read all of this leaflet carefully before you start  taking this medicine.  
- Keep this leaflet. You may need to read it again.  
- If you have any further questions, ask your docto r or pharmacist.  
- This medicine has been prescribed for you. Do not  pass it on to others. It may harm 
them, even if their symptoms are the same as yours.  
- If any of the side effects gets serious, or if yo u notice any side effects not listed in this 
leaflet, please tell your doctor or pharmacist. 
In this leaflet: 
1. What Angiocare ® 5 mg, 20 mg tablets is and what it is used for 
2. Before you take Angiocare ® 5 mg, 20 mg tablets  
3. How to take Angiocare ® 5 mg, 20 mg tablets 
4. Possible side effects 
5. How to store Angiocare ® 5 mg, 20 mg tablets 
6. Further information 
1. WHAT ANGIOCARE ® 5 mg, 20 mg TABLETS IS AND WHAT IT IS USED FOR:  
Angiocare ® belongs to the class of medicines called angiotens in-converting enzyme 
inhibitors (ACE inhibitors). Angiocare® is indicate d for: 
- Treating hypertension (high blood pressure).  
- Treating symptomatic heart failure (the heart can  no longer pump enough blood to the 
rest of the body).  
- Preventing symptomatic heart failure. 
2. WHEN THE PREPARATION SHOULD NOT BE USED: 
- If you are allergic (hypersensitive) to ���� nalapril or any of the other ingredients of 
Angiocare ®.  
- If you have been treated before with a medicine i n the same drug class as Angiocare ® 
(ACE inhibitors) and have had allergic reactions wi th swelling of the face, lips, tongue 
and/or throat with difficulty swallowing or breathi ng.  
- if  you have been diagnosed with hereditary angio -oedema or angio-oedema of unknown 
cause (angio-oedema is the development of large whe als on the skin surface, especially 
around the eyes and lips, which may also affect the  hands, feet and throat and can also 
cause swelling of the face, lips, tongue and/or thr oat with difficulty swallowing or 
breathing). 
- If you are pregnant or think you might be pregnan t. 
 

Warnings and precautions: 
- If you suffer from heart disease. 
- If you have problems with your blood. 
- If you have diabetes (sugar in the blood). 
- If you have liver problems. 
- If you have kidney problems (including a kidney t ransplant). 
- If you have dialysis. 
- If you are being treated with diuretics (medicine s that increase urine excretion).  
- If you are on a salt-free diet, take potassium su pplements, potassium-sparing medicines 
or salt substitutes that contain potassium, or if y ou have recently suffered excessive 
vomiting or diarrhoea. 
- If an allergic reaction occurs during treatment, with swelling of the face, lips, tongue 
and/or throat with difficulty swallowing or breathi ng.  
- If you are about to have a treatment called LDL a pheresis, or a desensitisation treatment 
to reduce the effect of an allergy to bee or wasp s tings. 
- If you have low blood pressure (you may notice th is as faints or dizziness, especially 
with the first few doses and when standing up; you may find it helpful to lie down in such 
cases). 
In all these cases, tell your doctor because you ma y need a dose adjustment or to stop 
taking the Angiocare ® medication. Before you have surgery or anaesthesia  (even at the 
dentist’s surgery), tell the doctor or dentist that  you are taking Angiocare ®, because there 
may be a sudden drop in blood pressure associated w ith anaesthesia. 
Drug interactions: 
Please tell your doctor or pharmacist if you are us ing or have recently used any other 
medicines, including medicines obtained without a p rescription. 
Certain medicines can interact with Angiocare ®; in these cases it may be necessary to 
change the dose or stop treatment with one of them.   
It is important for you to tell your doctor if you are taking or have recently taken any of the 
following medicines: 
- Antihypertensive medicines (reduce high blood pre ssure). 
- Diuretics (medicines that increase urine excretio n). 
- Medicines containing potassium (including dietary  salt substitutes). 
- Lithium (a medicine used to treat a certain type of depression). 
- Tricyclic antidepressants. 
 - Antipsychotics.  
 - Anaesthetics. 
- Antidiabetics. 
- Non-steroidal anti-inflammatory drugs (NSAIDs) (m edicines for treating pain or certain 
inflammations, e.g. aspirin).  
 Sympathomimetics. 
Taking Angiocare ® with food and drink: 
Food does not affect the absorption of Angiocare ®.  
Alcohol enhances the hypotensive effect (reduction in blood pressure) of enalapril, so 
please tell your doctor if you are drinking alcohol ic beverages while being treated with 
this medicine. 
Pregnancy and breast-feeding: 
Ask your doctor or pharmacist for advice before tak ing any medicine. 
Angiocare ® must not be used in pregnant women. If you are pre gnant or plan to become 
pregnant, you must tell your doctor before starting  Angiocare ® treatment so that another 
treatment can be considered. 
Angiocare ® enters breast milk in very small amounts, so you s hould stop breast-feeding 
while you are being treated with this medicine.  
How will this medicine affect your daily life: Do n ot drive or use any tools or machines 
because Angiocare ® can cause dizziness or tiredness.  
Individual responses to the medication can vary. Tr y not to perform tasks that may 
demand special attention until you know how you tol erate the medicine. 
3. DIRECTION FOR USE:   
Always take Angiocare ® exactly as your doctor has told you. You should ch eck with your 
doctor or pharmacist if you are not sure. Remember to take your medicine. 
Angiocare ® may be taken with or between meals together with a  glass of water. Your 
doctor will decide the right dose of Angiocare ® for you to take, depending on your 
condition and whether you are taking any other medi cines. 
Extreme caution should be taken when starting treat ment because of the possibility of 
dizziness or vertigo occurring. 
Tell the doctor immediately if you have these sympt oms. If you have the impression that 
the effect of Angiocare ® is too strong or too weak, talk to your doctor or pharmacist. 
Overdose: If you take more Angiocare ® than you should, ask your doctor or pharmacist for  
advice immediately. In the event of overdose, the m ost likely symptom is a feeling of 
dizziness or vertigo because of a sudden or excessi ve drop in blood pressure. The 
recommended treatment for overdose consists of the intravenous administration of 

normal saline. If hypotension occurs, the patient s hould be placed in the shock position. 
The possibility of angiotensin II infusion and/or a dministering intravenous catecholamines 
should also be considered, if these treatments are available. If ingestion occurred 
recently, measures should be taken to remove enalap ril maleate (e.g. vomiting, gastric 
lavage, administration of absorbents and sodium sul phate). Enalaprilat can be removed 
from the general circulation by haemodialysis. In t he case of refractory bradycardia, 
implantation of a pacemaker is indicated. Vital sig ns, serum electrolytes and creatinine 
concentrations should be monitored constantly.  
If you forget to take Angiocare ®: Do not take a double dose to make up for a forgot ten 
dose. You should continue to take Angiocare ® as prescribed.  
If you stop taking Angiocare ®: Your doctor will tell you the duration of your An giocare ® 
treatment. Do not stop taking it any sooner. If you  have any further questions on the use 
of this product, ask your doctor or pharmacist. 
4. POSSIBLE SIDE EFFECTS:  
Like all medicines, Angiocare ® can cause side effects, although not everybody get s them. 
If any of the side effects gets serious, or if you notice any side effects not listed in this 
leaflet, please tell your doctor or pharmacist. 
Blood and lymphatic system disorders: 
Uncommon: anaemia (including aplastic and haemolytic anaemia ). 
Rare: blood disorders, such as an abnormally low number of neutrophils, low levels of 
haemoglobin, reduced or completely absent granulocy tes, a deficiency in all the cellular 
elements of the blood, bone marrow depression, lymp h node disease or an abnormal 
immune response. 
Metabolism and nutrition disorders: 
Uncommon: low levels of glucose in the blood. 
Nervous system and mental disorders: 
Common: headache, depression. 
Uncommon: confusion, drowsiness or inability to sleep, nervo usness, tingling or 
numbness, vertigo. 
Rare: sleep abnormalities, problems sleeping. 
Eye disorders: 
Very common: blurred vision. 
Heart and blood vessel disorders: 
Very common: dizziness. 
Common: drop in blood pressure (including orthostatic hypo tension), fainting, heart 
attack or stroke, chest pain, heart rhythm disorder s, angina, rapid heart beat. 
Uncommon: rapid, strong heart beats. 
Rare: spasms in small arteries, normally in the fingers or toes, turning the skin pale or an 
uneven red to blue colour (Raynaud’s phenomenon). 
Respiratory disorders: 
Very common: cough. 
Common: breathing difficulty. 
Uncommon: runny nose, sore throat and hoarseness, asthma. 
Rare: fluid on the lungs, inflammation of the nasal muco us membrane, allergic 
inflammation of the lungs. 
Gastrointestinal disorders: 
Very common: nausea. 
Common: diarrhoea, abdominal pain, taste disturbance. 
Uncommon: bowel obstruction, inflammation of the pancreas, v omiting, indigestion, 
constipation, appetite loss, stomach upset, dry mou th, peptic ulcer. 
Rare: inflammation and ulcers in the mouth, inflammation  of the tongue. 
Liver disorders: 
Rare: liver failure, inflammation of the liver, reduced or obstructed flow of bile from the 
bile duct to the liver (cholestasis including jaund ice). 
Skin and subcutaneous tissue disorders: 
Common: rash, hypersensitivity or allergic reaction causin g swelling of the face, 
extremities, lips, tongue, glottis and larynx. 
Uncommon: sweating, itching, hives, hair loss. 
Rare: serious skin reaction, including excessive redness  of the skin, blisters, peeling of 
the skin. 
A symptom complex has been observed that may includ e one or more of the following 
reactions: fever, inflammation of the blood vessels , pain and inflammation in muscles and 
joints, blood disorders affecting blood components and normally detected by blood test, 
rash, hypersensitivity to sunlight and other effect s on the skin. 
Effects on kidneys and urine excretion: 
Uncommon: reduced kidney function or kidney failure, presenc e of proteins in the urine. 
Rare: reduction in the daily amount of urine produced. 
Reproductive system and breast disorders: 
Uncommon: impotence. 
Rare: breast enlargement in men. 
General disorders:  
Very common: weakness. 
Common: fatigue. 
Uncommon: muscle cramps, flushing, noises in the ears, feeli ng generally unwell, fever. 
Laboratory tests: 
Common: high levels of potassium in the blood, increased c reatinine in the blood. 
Uncommon: increased urea in the blood, reduced sodium levels  in the blood. 
Rare: raised liver enzymes, increased bilirubin in the b lood. 
Stop taking Angiocare ® and ask your doctor for advice immediately in any of the following 
cases: 

• If your face, lips, tongue and/or throat swell so t hat you find it difficult to breathe or 
swallow. 

• If your hands, feet or ankles swell. 

• If you develop hives (itching and redness on parts of your body). 
It should be borne in mind that black patients are more sensitive to this type of adverse 
reaction. 
5. HOW TO STORE ANGIOCARE® 5 mg, 20 mg TABLETS: 
Keep out of the reach and sight of children. Do not  use Angiocare ® after the expiry date 
which is stated on the pack after “Cad”. The expiry  date refers to the last day of that 
month. 
No special storage conditions are required. Medicin es should not be disposed of via 
wastewater or household waste. Ask your pharmacist how to dispose of medicines no 
longer required. These measures will help to protec t the environment.. 
6. FURTHER INFORMATION: 
What Angiocare ® 5 mg, 20 mg tablets contains 
The active substance is enalapril maleate. Each tab let contains 5 mg, 20 mg of enalapril. 
The other ingredients (excipients) are: pregelatini sed maize starch, microcrystalline 
cellulose, silicon dioxide, sodium bicarbonate and magnesium stearate. 
 
PRESENTATION: 
Angiocare ® is supplied in tablet form. Each box contains 30 t ablets. 
 

 

Pharmacare PLC 
Beitunia Industrial Zone- P.O. Box 677 - Ramallah, Palestine 
 
 

   L2015092351/2037/3 
 

 




	�ة ا�����  
��
  ���م ����� �


�ب ٢٠، ٥ ®أ
���آ���  !��  
 

  .ا-�أ ه%1 ا�0	�ة �/�ص -
, ا+*(�)�' �&%ا ا�$واء
  .-$ 8/*)ج إ�9 -�اء8&) ��ة أ�7ى. ا�*�5 �&%1 ا�0	�ة -

' ا+@ل، أ+<�� أ��اذا آ)ن �$�'  -�
�  A�()أوا�� B
C$�Dا�.  
- '� Eه%ا ا�$واء و� . FG	� H�D8 C�7I .� $-JHذ�  K

�O  ا�MNاض�*9 �� آ) Bه (&� �)	� B*ا� 'PQا�Mأ .



�� T$��،  أ�Mاض أ��اذا S&�ت �$�' (Tأو  KU�C اذا�اض أ��Mأ  ��

(T         P�Mء ا(PTة، ا���P	01 ا�%Pه BPV آ�%P8  P�
 W�
Xأوا� B
C$�Dا�.  

  :BV ه%1 ا�0	�ة
١ .Nآ���)ه� ا���
  ��!  و��)ذا �[*(�,؟ ٢٠، ٥  ®
٢ . ,

�ب ٢٠، ٥  ®��آ��
�اN أ7%ك-�  !��.  
٣ . E�8*0)ولآ Nآ��ا���

�ب ٢٠، ٥  ®�  !��.  
  .ا��)

�� ا�MNاض. ٤
٥ .Nن ا�G8 E�آ��آ���

�ب ٢٠، ٥ ®�  !��.  
  .اV(Q�� ا�7ى�(���)ت . ٦
١  .Nآ���)ه� ا���
  ��!  و��)ذا �[*(�,؟ ٢٠، ٥ ®
 Nا B�*0���آ���

X) اNدو������M�  إ�9  ®c� 9M$8 B*ا�d�]08���
Cا  ��

���آ���[*(�, اN .ت أ® :  
-  B�()ا�$م ا� e!Q جf)�.  
-  W�gا� ,	V جf)� BQ�)ا�$م ( ا� ij�C W�gا�  �ا��[ آ�)� ��g
�.(   
-  ��(-��BQ�)ا� W�gا� ,	V.  
  :�*C 9 ���ز ا+*(�)ل ه%ا ا�$واء. ٢
-  ,���(
f� ��+(]� d� B
()8 K0أواذا آ ��N  أ�7ى��اد m� dت ا�$واء�(
�.  
-   Nا �PPM���� O�0PP� BP�*0� واء$PP� n�(PP]ا� BPPV KP��()8 آ��اذا�PP��

PX)ت  (   ®c� ��PP

���d�PP]08 أCا ( dPP� KPP�
(Mو

  .ا�*O�0 أوا�/��0ة ���)� p� BV ا�
�p  أو/ �[)+�� �p ا
*�)خ BV ا��HT، ا�	�*�d، ا��[)ن و 
- -  n

W    ا��ذ�P�   أوFG �$�' ��ض  ا��ذ�� ا��راP�t�   rُ أناذا +P]ا� �PVو�)� �P�!ات     ( ا��Pc� d��Pm8 BPه �Pا��ذ�

  dPm�� '�%)1، وآ�	ا�(��ن، ا� (��D7 $ا��� vX+ 9�M ة��

W   أن، ا�d��$Pg ا�/�nP و��dPm    اP�N$ي W�PD8   أنآP]8
،d�*�	ا� ،HTا�� BV أو�8رم\  p�
  ).ا�*O�0 أوو ا�/���)� p� n� ��M BV�� ا�

-  f�(� K0أواذا آ ,�/�� d�XXG8. 
  :8/%��ات


d� B  اذا -()8 K0أ��اضآ W�gا�.  

d� B �	)آ, BV د�' -()8 K0اذا آ. 

d� B ��ض ا�[�mي  -()8 K0ا�$م(اذا آ BV �m+.( 
- $
mا� BV ,آ(	� d� B
()8 K0اذا آ. 
-  9�mا� BV ,آ(	� d� B
()8 K09(اذا آ�mا� �Mذ�' زرا BV (��.( 
- 9�mا� ,�]y ,�)8 K0اذا آ. 
-  K���M اذا�ل  �@دو��
 ).�*9�M $M(]8 B ا�*d� F�G ا�
�لا اNدو��(�$رات ا�
ا�*BPP  اNدو�P� ا�*�P*/8 BPي 9PP�M ا�
�P+(8��م،     اNدو�PP�اذا آPPU0� pPjG8 KP0)م Py%اP7 Bz)ل �dPP ا���P0*8 ،vP)ول        -

             dP� (c�$P� KP�
(M $P- KP0م، او اذا آ��P+(8�
d��PG8 9�M $M(]8 ا�
�P+(8��م او ���P)� vPض �/*�Pي 9P�M ا�
 .ا|+&)ل أوا�g} ا�	$�$ 

- (�8 d� K�
(M ن         اذا(P]1، ا��(�P	ا� ،HPTا�� BPV رم�P8 pP� واء$P�� 'Pل 08)و�f7 ��+(]� تfMأو\   pP� nP�/و ا�
 p�
 .ا�*O�0 أو�(��� ��M BV�� ا�

-   pPjG8 K0دة   اذا آ(PD���)            HP8(
�m� $P�أ ,PDV  Pt ،م$Pا� W/P+ (P&�f7  *P� ت(P���M ��P]�+ أو �P���M )  ,Pc�
��Pt   (P�0  �(P)د �P�g� ا�P$م إ�9P ذات ا�����P ،      ) ءا���m)ت ا�
�� أو ا��D�/)ت أو ا���m)ت ا�/��ا ا�
fز�) أو

H�إ� d�T(*/9 ا��Qل إ�9 ا����Dا���  ]g9 ا�X)�( ،أو   d� $/ر��(tI ا� ��+(]/  dM ��8(0ا�  �P�/0ا� �)P]� 
 .ا�$��ر أو


d� B ه
�ط e!Q BV ا�$م  -()8 K00' (اذا آmأنو��      BPV (P��D7 �P7ل ا�$وfP7 d� '5 ذ��f8 م(P�N9  اPو�Nا 
 ).(fج وآ%�' �$0M) M�]� Eg8��d �$ا�� ا�

 '
�
� �

'p��T BV ه%1 ا�/)Cت ا7N $-  إ�89/*)ج       HP��M د�P(*� 9P*� '�P]�� �
P+(0� ��zدوا �M�Tأن أو   EP-�*8
  .dM 08)ول ه%ا ا�$واء

 ,

0P+~� (   'P)ن ��BPV (P ذ�P���M 'P� �Tا��P�      G8)$��  أو���M� �Tا���  إ�89*(�ض  أن-�
� �P
 ا0P+N)ن �
�WP   أوا7
'
@� Nآ��8*0)ول ا���
®   K/8 ن�m8 (�$0M Bz(�V ,m	� ا�$م e!Q ط�
  .ا�*C��t@8 ��$Gن ه0)ك ا�*�)��� ه

f7:   'Pت ا�$واz��اا�*$�
� �

B اذا آP0*8 KP0)ول     أو��jV d' ا7C$�PDا� �Pى  أدو��P7أ     'Pذ� BPV (P�� �Pدو�Nا   C BP*ا�


���آ���p اM(�*8N,  أنا�*dm�� B  اNدو��ه0)ك �(� . و��� �
�� إ�89/*)ج ®   ,mP	�      تC(P/1 ا�%Pه BPV ،BP]mM
 d�,jVNا   'Pأن�     �P�zا�$وا �PMا��� �P�!8أن أو      $P�ول ا(P08 dPM EP-�*8 �Pدو�Nا .  dP]/*]أن�     KP0اذا آ 'P
�
� �P
G8

  :اNدو��8*0)ول ا�$ ه1% 
  ).ا�*e!Q ��G8 B ا�$م اNدو��(e!Q ا�$م ا�()�B  أدو�� -
 ).9�M $M ��ح ا�
�لا�*B 8[) اNدو��(ا��$رة ��
�ل  اNدو�� -
 ).��) V�&) ا�U0)م ا�!%اBz ا�B �(�ض ا���v( ا�*B 8/*�ي 9�M ا�
�8)+��م  اNدو�� -
- ��c�وه� دواء �()�(  ما�� �)� Aاع�
 ).اCآ*<)ب ا�B]�0 أ
 .اCآ*<)ب ذوات ا�/�g� ا�tfc�� أدو�� -
 .ا��0[�� اNدو�� -
 .ا�*G$�� أدو�� -
 .��ض ا�[�mي أدو�� -

���d أدو�� هB( ا�C*&)�)ت ا�f+*��ؤ�$�� ا�*A�()8 B  اNدو�� -+Cا ,c� )�)ت&*�C(� ا� A�()8.( 
 .�/)آB ا��دي -

Nآ��08)ول ا���
  :�p ا�X()م وا�	�اب  ®
- Nص ا(D*9 ا��M �tJ� C م()Xآ��ا����
® .  
-       9PT�� '�%P� م$Pا� e!PQ ط�P

)9�M ,���C ز�)دة BV H*��()V هCا $M(]� ل�/mأنا�    'P
�
� �P
G8 'P
@�  P0*8 ول(

N(� 'TfM $0M ���و�)ت ا��و�	آ��ا�����
® . 
�M(Qا�/�, وا�� : '
�

B ���$ �' ا�D0�/� ا�fز�� -
, 08)و�'  أوا+*	� �C$�Dدواء أيا�.  

- N08)ول ا B

���آ��0�8®  f�(� K0اذا آ.  
-  f�(� K0أواذا آ    WP�� ,P�/�� d�XXG8 مfPMإ      Nول ا(P0*� ء$P

P, ا�- A�(P)ا�� WP�
Xآ�� ا��P��
®    dPm�� '�%P� ،

 .0M$ ا�(fج ���7ا+*
$ال ا�$واء 
- Nح ا�X���آ���
®  N08)ول ا dM E-�*ا� W�� '�%� ،ا$T ����- ت(��m� �M(Qا�� W��� لf7 d�� ��آ�P��
®  

�M(Qة ا���*V لf7. 
     �P����ا� 'P8(�� 9P�M واء$Pا ا�%Pه �tJ� E�آ:   $Pg8 C رة(�P]أو ا�   ,�)*P]8 �Pأو أدوات أ�  (P0�ت�)آ Nن اC آ�P��
��®    $P-

W)*وا� �ا�$و7 W
-$ W�X*8 ا��Ug� �*9 �*�)د  �@(�MلW0�8 ا�g�)م . �7I إ�FGr d�9  اVN()ل-$ E�*G8 ردود . �[
  .9�M '�]T ا�$واء


�W اذا �  dm8   :ارr)دات اC+*(�)ل. ٣Xا� ,
- d� '� Eو� (��c� آ$08)ول ا�$واء@*�  W�
Xا� pTرا '*M�T dأو� 
B
C$�D8*0) أنو8%آ� . ا�'zول دوا .N0' 08)ول اm����آ���
®   pل أو�f7   ء(Pا�� dP� آ)س p� ت(
Tإن. ا��   WP�
Xا�

ا���PPM� ا�$واPP�z� �PP7I .ه�PP ا�PP%ي ��PPgر �PP' ا���PPM� ا�$واPP�z� � WPP]�PP*�(' ا����PPQ� ��PP� 9PP* آPP0*8 KPP0)ول أي دواء   
B�(*�(آ Bرة ه�gا��:  


' �)C اذا 8(�KQ  .ا�$وار أو)��� ا�$و7� ج Cن ه0)ك ا�*�0M$ ا�
$ء �)�(B7�8 '��M W��f ا�/%ر ا�	$�$ �
� �
ا7

�WPP  إfPPMمPPQ(��� PPT$ا ا��PPT)ء  أو-��PP� PPT$ا   ®
���Pآ�� اذا ا
*)�PPr 'PP(�ر �PP)ن PP��()V� اN. ا�PPMNاضه|  1%PP�P$ى Xا�

'�%� A�()ا��.  

���Pآ�� اذا 08)و�M�T K� ��(M� �d اN :ا���M� ا��اz$ة®      A�(P)ا�� 'P
�
�  �P	*+أوا   B
C$�PDا� P7@*�%   &�*/�PD
 .

W ا�&
�Pط ا���e!PQ BPV {T(P ا�P$م        أو�)�P$وار   ا|��(P� M��r) هB  ا�MNاض أآ�c إن  BV �)�� ا�*[� P]� �P7ا�$و. 

B/�� ل��/� d� ور�$ي dg� W�X*� ة$zزا �M�T 08)ول ��(� BV ر�gج ا��f)ن   . ا�(PV ،e!Pjا� BV ض(�G
اذا �$ث ا
��$Dا� ��)Qو BV pQ�� ال   . ا����� pPg

�� إPXM)ء (mر إن إ�(
*MCا d�)� %7J� أن W��angiotensin II و /

 أناذا 8  08)ول ا�$واء �$�Tf .  WP�� ،(c)ت، اذا وT$ت ه%1 ا�( catecholaminesاو إXM)ء ا�/dg ا��ر�$ي �, 
 KPP���(� ,PP��
�(
Cا dPP�  PP]ا�� F�G*PP� ) ���PPء ا��(PPXMة، إ$PP)ا�� ,PP]y ،JPP�g*ا� ,PPc� د��م�PPDو ا� �PPD*اد ا����PPا��

K���+ .(          dPM ى�P
mا� �P���$ورة ا�$Pا� dP� HP0� F�G*P� أن dPm�� ,P��
�(
Cن ا(PV '�%م    وآ$Pة ا��Pد�� nP���.   �P�(� BPV
،W�gد-)ت ا� BV Fg
  W��V ،ات�XGا�  U0� م أنزرع(U*
(� d�0�8(��mت و �8آ�� ا�(
  .�g)س �8آ�� اm�C*�و

 K�]

���آ��8*0)ول اN أناذا ®  :           WP�� ,P� رة�Pgا�� 'P*M�T ول(P08 K�P]
 أنP0*8 C)ول PM�T� دواP�z� ��M(Pj� اذا 
'� Eو� (� W]� 08)ول ا�$واء BV ��*]8.  

N08)ول ا dM K�-�8 آ��اذا���

�WP ا��A�(P) ه�P ا�P%ي ��Pgر ��P*V 'Pة ا�(fPج        ا�X إن:  ® .     dP� واء$Pول ا�(P08 EP-�8 C
']�

' ا��()�A  إV(Q�� أ+<�� أ��اذا آ)ن �$�' . g�8)ء �

B أوdM ه%ا ا�$واء ، ا+*	� �C$�Dا� .  

   :ا��)

�� ا�MNاض. ٤
 ��g� ,c��دو�NاNآ��، ا���
�&)، وآ%�' V)ن ��[dm��   pP��T KP ان �[
W �(� ا�MCاض ا��)

�� ا�!�� ���yب  ®

اTC[)م �&) 
�O ا�MCاض ا��)

�� و�dm اذا ازدادت �$ة ا�MCاض ا�!�� ���yب �&) �)ي dP� ,mr اmPrC)ل او اذا   
B
C$�Dرا او ا��V (&� A�()ا�� W�
Xم ا�fMء ا(Tة، ا����	ه%1 ا�0 BV ا�7ى �  8%آ� ��

(T اض�Mاي ا KU�C.  

  :��)وي��ا�XQا�)ت BV ا�$م وا��&)ز ا
  .)�gV ا�$م ا��/����gV ا�$م ا�B�]08f، (  �gV ا�$م ��) BV ذ�': y�� �)��ف -
ا�XQا�)ت BV ا�$م، �c, ا
�G)ض y�� اM*�)دي �($د ا�0*�وV�,، ا
�G)ض BV �[*�ى ا�&���d����y او M$م : 
)درا -


G)ع ا�(U)م ���Sو BV ت ا�$م، ��7ل(
�m� ,آ BV ر�D- ،ز�*�+����
، ا��اض BV ا��&)ز ا����)وي او و�Tد ا��mا
BM(0ز ا��(&��� �V��(� ��y ا+*�)�)ت.  
  : ا�XQا�)ت ��M BV�)ت ا��C وا�*!%��

  .ا
�G)ض BV �[*�ى ا�[BV �m ا�$م: y�� �)��ف -
B�g)وا� B
D)ا��&)ز ا� BV ا�)ت�XQا :  

- pz(r :اع، اآ*<)ب$�.  

��، و�7 او 
��0�، دو7�ار8
)ك، 
()س او M$م ا�g$رة 9�M ا��0م، y :M�� �)��ف -D.  

�م y�� اM*�)دي �	)آ, BV ا��0م: 
)درا -.  

d�)ا� BV ا�)ت�XQا: ا$T pz(r :�ا��ؤ� BV ش�	8.  
  :ا�XQا�)ت BV ا�W�g واCوM�� ا�$����

  .دو7�T pz(r :$ا -
- pz(r :ا�$م e!Q BV ط�

�� او X�T(ه�- ���
�، ا�  BV (�� BV ذ�' ه
�ط e!Q ا�$م BV �)�� ا��-�ف، ا�y)ء، 

W�gت ا�(��Q BV ، 8[)رع�$ر�� �ذ�/ ،W�gن ا�(g�7 BV ا�)ت�XQر، ا$Dا�.  
  .+�M� و-�ة M BV$د ��Q)ت ا�y :W�g�� �)��ف -

)درا - :Dا� d�ا��	ا� BV ت(D�g8 ة�	
!�� M)دة BV ا�)�p ا��$ او ا�g$م، r/�ب BV ا�
	�ة او �*9 ��8ن ا�

  ).Raynaud's Phenomenon(اNزرق �)���ن اC��� او 
  :ا��&)ز ا�*BVB]�0  ا�XQا�)ت

  .+()ل: T pz(r$ا -
- pz(r :O�0*ا� BV ت(��)�.  

E، ا�*&)ب ا�/�n، �/�، از��: y�� �)��ف -Cن اf�+.  

)درا - :d�*zا�� BV دي ا�9 ا�*&)بJ8 ��+(]� ،���
Cا ���(Gا�� ��	yCا BV ا�*&)ب ،d�*zا�� BV ,zا�[�ا p��8.  

  :ا��(�ي -ا��($يا�XQا�)ت BV ا��&)ز 
  .cy�)ن: T pz(r$ا -
- pz(r :ا�%وق �+(� BV ا�)ت�XQا ،dX
  .ا+&)ل، اCم BV ا�
، ا�*&)�P)ت BPV ا�
P��m0)س، -�P]M ،{P هPj ، ا�[P)ك، PgV$ان ا�	P&��، اCم BPV ا��(P$ة،            ا
[$اد �(�ي: y�� �)��ف -

  .�T)ف ا�� ، -��� �($��
  .نا�*&)ب و�g8�)ت BV ا�� ، ا�*&)ب ا��[): 
)درا -

$
mا� Ez(Sو BV ا�)ت�XQا :  

)درا - :        $P
m9 ا�Pا� �او���PDة ا�(P0gا� dP� اري�Pا�� nV$P*�� اد$]

$، ا
�G)ض او اmا� BV ي، ا�*&)ب$
�Pm8ن  ( V	, آ

  ).ا�/BV (�� 9D ذ�' ا���-)ن

[�� K/8 ا���$��Cا���$ وا BV ا�)ت�XQا:  

- pz(r :اف��Cا ،HTخ ا��(�*
  .، ا�	�)1، ا��[)ن، V*/� ا����)ر، وا�/��0ة���T v$ي، �[)+�� J8دي ا�9 ا
  .ا�*(�ق، �m�، ��9 ا�8 ،�g[)-e ا�	(�: y�� �)��ف -
  .�	)آ, �$T� BV ا���$ ��) BV ذ�' ا���ار ا���$، �m8ن �$�T $�-(0M�g8 ،	�� ا���$: 
)درا -

  :��dm �$وث ا�$ او اآd� �c ا�MCاض ا��)

�� ا�*)���

P)ت   م، اCم وا�*&)�)ت BV ا�(fjت وا���)�P,، ا�XPQا�)ت BPV ا�P$م -W�PD8 $P      ��ارة، ا�*&)ب  BV���fDت ا�$�m�



�� �T$�� ا�7ىا�$م (T )رtوا O�	ا� �(rا d� ��+(]� ،ي$�T v�� ،ي�
Gا�$م ا�� F/V d� (&D�G	8 dmوو�.  
  : اt)ر 9�M ا�d�*��m و��M�� ��ح ا�
�ل

  .BV ا�
�ل ا�
�و8�0)تا
�G)ض BV وS��� ا�9�m اوV	, آ��ي، و�Tد : y�� �)��ف -

)درا - :B���ل ا��
  .ا
�)ض BV ا�Vاز ا�

 : ا�XQا�)ت BV ا��&)ز ا�*B�+(0 وا�D$ر
  .Q(y :B]0T E�� �)��ف  -
  .ازد�)د BV ��  ا�0M d��$c$ ا��T)ل: 
)درا -

��(M ا�)ت�XQا  :  
  .T pz(r :E)Q$ا -
- pz(r :اره)ق.  
  .B اCذن، ا�	(�ر �($م ا��ا��، ��ارة8	�0)ت �jM��، �8هA، +�)ع y :V A��Q�� �)��ف -

���
Gا��/��)ت ا�� :  
- pz(r :ا�$م BV d�0�8(��m8)+��م وا��

� ا�]
 BV ار�8)ع.  

� ا��Dد��م BV ا�$م: y�� �)��ف -]

� ا�
�ل BV ا�$م وا
�G)ض ]
  .ار�8)ع 

� ا�
���و��BV d ا�$م: 
)درا -]
 BV ار�8)ع ،$
mت ا�(���
  .9�M ��t(8 ا

 E-�8N08)ول ا dM��آ���

�d� K ا�$ى ا�MCاض ا��)

�� ا�*)���  ®(M را اذا�V '
�
  : وا+*	� �
• d�*
  .اذا �$ث �' ا
*�)خ BV ا��$�d، ا�d��$g، ا��آ
•  �g9 ا��� d� K�
(M اذا ) ]ء ا��(/
 ).�m� �p ا���ار p��T BV ا
• Cة +�داء ه  ا�	�  &�$� d�%ص ا�(GrCر ان ا(
*MCا d�)� %7Cا W����

 .آQ�M �c� �&%1 ا�MCاض ا��)
٥ .Nن  ا�G� E�آ��آ���

�ب ٢٠، ٥  ®�  !��:  
  .ا��5 ه%ا ا�$واء �(�$ا dM �*0)ول ا�$ي ا��C)ل -
- N8[*(�, ا C��آ���
®  �

*&)ء ا����Tد 9�M ا�(�Cا i($ 8)ر��. B&*0&� ا��	ا� BV ا�7 ��م ,c�� ء(&*
Cا i8)ر�.  
- 7 d��G8 وف�S $T�� C��(.  
-     �P���0ت ا��(P�(�0او ا� B/PDف ا��PD1 ا�(�� BV �دو�Cا d� F�G*

W�� C .     dPM B ان C$�PDاو ا� WP�
Xا� �P	*+ا

�>�

) BV ا�/�)ظ 9�M ا�$M(]*+ ت(�(�*�Cا�$واء، ان ه%1 ا d� F�G*ا� �ا��.  
  :�(���)ت اV(Q�� ا�7ى. ٦

Nآ���)ذا �/*�ي ا���

�ب ٢٠، ٥ �  !��:  

)K���(� ,���C ا��)دة ا��()�� -Cا B9 : ه�M 8/*�ي �

)���C, ٢٠و  ٥آ, �Cا d�  !��.  

PP)ت، �!�PP���0م  -ا�0	�m�(� ،(PPوآ��[PP+ d��(*PP�����ز، +�m���PPن داي : �PP�()V �PP�ا���PPاد ا�! -���m�� د��م�PP� ،$�PP]اوآ

Kر�(�*+.  
  

B
C$�Dا� ,m	ا�:  Nآ��ا���
®  9�M �
�M ,ب، و8/*�ي آ�
� ,mr 9�M ٣٠ه� �
�.  
  
r دار �)ء�آ�	ا� �دو�Cا �M(0D�- ص ��M(0Dا� �gX0ا�� (�
  d�X]�V -رام ا� ٦٧٧ب . ��*�
  

  

  

  

  

  

  

  

  

  

  

  

  

  ل -٣/٢٠٣٧/٢٠١٥٠٩٢٣٥١              


